
The City of Winnipeg Water & Waste Department

South End Water Pollution Centre (SEWPCC) 
Project Definition/Validation Report 

MAY 2012

Submitted by:

FINAL PROJECT DEFINITION REPORT





SEWPCC PROJECT DEFINITION/VALIDATION REPORT   
 

klb v:\1112\active\111213121\report\1102_final\rpt_13120_sewpcc _finalformt_20120531.docx E.1  

EXECUTIVE SUMMARY 
 

INTRODUCTION 

The Project Definition Report (PDR) is a compilation of the technical memorandum issued by 
Stantec and reviewed by the Program Team for the South End Water Pollution Control Center 
(SEWPCC) Project Definition / Validation Consulting Services project.  The purpose of the 
SEWPCC project definition phase is to confirm the design criteria, validate that the process 
[...]
SEWPCC PROJECT DEFINITION/VALIDATION REPORT   
EXECUTIVE SUMMARY  
May 31, 2012 

E.4  klb v:\1112\active\111213121\report\1102_final\rpt_13120_sewpcc _finalformt_20120531.docx 

Table E.1 – Effluent Compliance Criteria 

Parameter Averaging Period Limit Units 

Total Suspended Solids (TSS) 30-day rolling average ≤ 25.0a mg/L 

5-day Carbonaceous Biochemical Oxygen Demand (cBOD5) 30-day rolling average ≤ 25.0a mg/L 

Total Phosphorus (TP) 30-day rolling average ≤ 1.0a mg/L 

Total Nitrogen (TN) 30-day rolling average ≤ 15.0a mg/L 

Ammonia Nitrogen  - January Daily never-to-exceed ≤ 1,975a kg/day as N 

Ammonia Nitrogen - February Daily never-to-exceed ≤ 2,403a kg/day as N 

Ammonia Nitrogen - March Daily never-to-exceed ≤ 4,196a kg/day as N 

Ammonia Nitrogen - April Daily never-to-exceed ≤ 12,926a kg/day as N 

Ammonia Nitrogen - May Daily never-to-exceed ≤ 5,311a kg/day as N 

Ammonia Nitrogen - June Daily never-to-exceed ≤ 3,103a kg/day as N 

Ammonia Nitrogen - July Daily never-to-exceed ≤ 1,517a kg/day as N 

Ammonia Nitrogen - August Daily never-to-exceed ≤ 607a kg/day as N 

Ammonia Nitrogen - September Daily never-to-exceed ≤ 703a kg/day as N 

Ammonia Nitrogen - October Daily never-to-exceed ≤ 811a kg/day as N 

Ammonia Nitrogen - November Daily never-to-exceed ≤ 1,152a kg/day as N 

Ammonia Nitrogen - December Daily never-to-exceed ≤ 1,550a kg/day as N 

Ammonia Nitrogen - Year-round: Lethal to fish Never-to-exceed ≤ 50%b fish mortality 

E-coli and Fecal coliform 30-day geometric mean ≤ 200.0 MPN/100 mL 

*Notes:  a – 24 hour effluent composite sample 

 b – 96 hour static acute lethality test, pH adjusted 

 

REGULATORY FRAMEWORK 

The upgrades and expansion proposed for the SEWPCC are principally driven by regulator-
defined effluent compliance requirements and projected population increases in the SEWPCC 
service area.   Environment Act Licence No. 2716R, issued by Manitoba Conservation along 
with proposed Federal Wastewater Systems Effluent Regulations, stipulates the effluent limits 
and averaging periods that must be achieved to be in compliance.  This section discusses the 
effluent criteria provided by the Program Team and future regulatory trends for target 
parameters along with their potential influence on design requirements.  Key considerations are 
as follows: 

 TSS and cBOD5 limits for the proposed design are to be based on achieving less than 25 
mg/L on a 30-day rolling average. In a draft Licence revision, Manitoba Conservation has 
proposed changing the averaging period to a “not-to-exceed 98% of the time” basis.  This 
“not-to-exceed” 98% requirement will translate into significant additional costs. The added 
costs would be in the range of $60 million while providing only marginal additional 



SEWPCC PROJECT DEFINITION/VALIDATION REPORT   
EXECUTIVE SUMMARY 
May 31, 2012 

klb v:\1112\active\111213121\report\1102_final\rpt_13120_sewpcc _finalformt_20120531.docx E.5  

environment benefit (City of Winnipeg, Administration Report, February 2011). This 
assignment has not addressed the treatment of requirements or the estimated cost to 
achieve compliance but believes the previous assessments are representative of costs and 
benefits. 

 Ammonia nitrogen limits for the proposed design, as indicated in the Licence, is on a never-
to-exceed daily basis that varies by month.  The month-specific daily limit stipulated by 
Manitoba Conservation (for compliance) in turn establishes the design requirements for 
nitrification.   

 TN and TP limits for the proposed design are to be less than 15 mg/L and 1mg/L, 
respectively, as measured by a 30 day rolling average.  Trends in the North America 
regulatory environment indicate a move towards lower TN and TP limits if scientific 
information dictates that higher levels of treatment are required to protect the environment or 
in cases where water reclamation is required for potable water.  

 Fecal coliform and E. coli limits for the proposed design are to be less than 200 MPN/100 
mL as measured by a 30 day geometric mean and strongly influenced by untreated wet 
weather flow by-passes. 

 The Licence as written requires that all flows that reach the SEWPCC be treated to achieve 
the stipulated limits regardless of the climatic conditions or river flood stages prevalent at 
any given time. 

DESIGN FLOWS AND LOADS VALIDATION 

The flows and loads for the design years 2031 and 2061 are based on the City’s projected 
SEWPCC service populations of 270,000 and 400,000, respectively.  Using actual SEWPCC 
influent flows, service population and a conservative winter infiltration rate of 45 liters per capita 
per day, the dry weather wastewater generation rate was determined to be 278 liters per day on 
a per capita basis.  Historical data was used to develop a model to predict peak flows at the 
SEWPCC for the 2031 and 2061 design years.  In developing the future peak flows it was 
recognized that the collection system currently limits the flows that can be conveyed to the 
SEWPCC.  Annual average, maximum 30 day average, maximum 7 day average and maximum 
day flows have been determined for each season. 

Design loading values were determined using actual raw wastewater data provided by the City 
from 2005 through 2011.  Statistical analysis of the data was applied and the 98th percentile was 
selected for design purposes.  Seasonal loadings were developed by establishing per capita 
loadings based on annual average loads and adjusting per capita loads to account for removal 
of the hauled liquid wastewater component and the year-round addition of flows from the 
Windsor Park sewer district. 

A stress pattern representative of projected future 2031 and 2061 flows and loads at the 
SEWPCC was developed.  The stress pattern assumes year round flows from Windsor Park 



SEWPCC PROJECT DEFINITION/VALIDATION REPORT   
EXECUTIVE SUMMARY  
May 31, 2012 

E.6  klb v:\1112\active\111213121\report\1102_final\rpt_13120_sewpcc _finalformt_20120531.docx 

and does not include hauled liquids waste at the SEWPCC.  The stress pattern was used to 
assess the performance of the proposed upgrades with respect to achieving compliance with 
the criteria provided by the Program Team.  The analysis found that compliance with ammonia 
effluent criteria was the parameter controlling the design requirements of the proposed upgrade. 

BIOSOLIDS HANDLING AND TREATMENT 

The Program Team is in the process of developing an overall biosolids handling plan for the 
City’s three wastewater treatment plants.  The results of the overall plan are not available for 
direction in this report. For the purpose of this phase of the project Stantec was directed to base 
the analysis of biosolids handling and treatment at the SEWPCC on anaerobic digestion 
followed by dewatering.  The assumed process includes blending and thickening of sludge from 
the chemically enhanced primary treatment (CEPT), high rate clarification (HRC) and backwash 
clarification processes.  The thickened sludge will be digested using two stage anaerobic 
digestion and dewatered using centrifuges.  A preliminary mass balance was completed to 
determine the impact of solids handling and treatment on the liquid stream processes.   

Filtrate from the thickening process and centrate from the dewatering step will need to undergo 
side stream treatment prior to discharge back to the main stream process.  While the expected 
reject water from filtrate and centrate are expected to be in the 1 ML/d range, the recycled 
nitrogen (especially ammonia) and phosphorus load can be in the range of 20 to 25% of the 
total plant load.  Previous engineering analyses found treatment of this side stream to be cost-
effective at the NEWPCC.  As such, centrate treatment with the same performance as that 
currently provided at the NEWPCC was assumed in the mass balance analyses.     

CONCEPTUAL DEVELOPMENT  

The development of the concept for the SEWPCC upgrades includes three varying levels of 
treatment based on the influent flow to the plant.  Flows up to 200 ML/d receive screening, grit 
removal, primary treatment, secondary treatment and disinfection.  Flows greater than the 200 
ML/d but less than (the max day) 325 ML/d receive screening, grit removal, primary treatment 
and disinfection, while flows greater than 325 ML/d only receive screening and grit removal. The 
concept includes the following process components: 

 A Headworks facility consisting of an upgraded raw sewage pumping station (420 ML/d), 
conversion of existing 12 mm climber bar screens to 6 mm perforated plate screens (420 
ML/d) and expansion of the existing aerated grit removal system (de-rated to 200 ML/d) with 
two new vortex grit removal units (220 MLD). 

 The existing primary clarifiers would be de-rated to 150 ML/d and will be operated as 
chemically enhanced primary treatment (CEPT) to improve performance and precipitate 
phosphorous. 

 Two (2) HRCs are required to provide primary treatment for wet weather flows greater 150 
ML/d and less than 325 ML/d.  Solids removed from the HRCs will be pumped to the solids 
handling facility. 



SEWPCC PROJECT DEFINITION/VALIDATION REPORT   
EXECUTIVE SUMMARY 
May 31, 2012 

klb v:\1112\active\111213121\report\1102_final\rpt_13120_sewpcc _finalformt_20120531.docx E.7  

 An intermediate pump station will be constructed to pump the primary effluent (150 ML/d 
from existing primary clarifiers and 50 MLD from the new HRC), backwash clarified effluent 
(maximum of 18 ML/d).  

 A new BAF is required for carbon removal and nitrification / denitrification for flows up to 200 
ML/d.  Backwash waste generated by the process is pumped to backwash clarifiers to settle 
the solids before the clarified effluent is returned to the BAF via the intermediate pump 
station.  Two (2) of the existing 33.5 m diameter secondary clarifiers will be converted to 
backwash clarifiers.  Settled solids will be pumped to the solids handling facility for 
thickening.   

 The design of the upgrade and expansion for the SEWPCC has provisioned for the possible 
conversion of the main stream treatment processes from a chemical-based phosphorus 
removal system to a biological-based phosphorus removal system.  As such, due 
consideration will be given to provide the flexibility to return the final clarifiers to their original 
function and operations if the decision is made to remove phosphorus by biological means 
in the future. 

 Disinfection is provided for all flows up to 325 ML/d.  A new UV disinfection facility is 
proposed for the secondary effluent from the BAF.  The facility will be constructed adjacent 
to the existing UV facility.  Flow greater than the capacity of the BAF treatment process up to 
325 ML/d is proposed to be disinfected by a chlorination and dechlorination system.  The 
proposed chlorination and dechlorination system is feasible for disinfection of the primary 
effluent from the HRC in conjunction with the reuse of two of the existing HPO reactors. . 

 A new solids handling facility is proposed to stabilize and dewater solids generated by the 
CEPT, HRC and backwash clarifiers.  The solids handling facility includes blending, 
thickening (drum thickeners), 2 stage digestion, sludge storage, dewatering (centrifuges) 
and centrate treatment (SBR). 

The process components have been arranged on the SEWPCC site and space has been 
allocated for future growth (to 2061), potential future changes to the effluent requirements 
(TN ≤ 10 mg/L, TP ≤ 0.3 mg/L) and potential future conversion to biological phosphorous 
removal.  A preliminary hydraulic profile for the 2031 concept has been developed to provide 
disinfection for flows up to the peak day flow (325 ML/d) and to protect against flooding at the 
total pumped flow (420 ML/d) for river levels greater than the 50 year return period (elevation 
230.00 m).  Since the existing collection system limits the flow that can be safely conveyed to 
the SEWPCC, it has been assumed that upgrading of the hydraulic capacity of the collection 
system will be undertaken in the future as needed to facilitate unconstrained growth in the south 
end services area. The hydraulic design requirements of the SEWPCC for projected 2061 flows 
are a key consideration in the staged expansion of the plant beyond 2031. Accordingly, 
hydraulic requirements for projected 2061 flows have been considered in the conceptual layouts 
for the plant upgrade and expansion and will be taken into consideration as part of the 
schematic design.        



SEWPCC PROJECT DEFINITION/VALIDATION REPORT   
EXECUTIVE SUMMARY  
May 31, 2012 

E.8  klb v:\1112\active\111213121\report\1102_final\rpt_13120_sewpcc _finalformt_20120531.docx 

CIVIL ASSET CONDITION ASSESSMENT 

Stantec conducted a General Facility Condition Assessment of the SEWPCC in the spring of 
2008 to evaluate the current structural and building envelope conditions of the facility and to 
identify potential problem areas.  The 2008 assessment included a general, non-destructive, 
walk-through review of the structural and building envelope systems only.  Stantec has updated 
the list to reflect items that have been completed since the review in 2008.   

Vector Corrosion Technologies was contracted in the spring of 2008 to perform testing on the 
concrete of Primary Clarifier #3 and Primary Clarifier #1. The investigation assessed the 
concrete condition and the results of the testing indicated that there is very little corrosion 
activity and no signs that the reinforcing steel is deteriorating. 

General findings applicable to the entire facility include identification of  hairline shrinkage 
cracks present in concrete slabs and walls throughout the facility (requires patching and  
monitoring), detection of mold is on the brick veneer at various locations, additional cleaning 
and application of a protective coating is required, and exterior caulking replacement at most 
windows.  Areas where minor issues were noted include the administration building, the 
maintenance/service building, the standby generator building, Primary Clarifier No. 3, Oxygen 
Reactors Nos. 3 and 4, the PSA building, sludge thickening and the sludge truck bay and the 
UV building.  Areas where more immediate repair work is required include the pump chamber 
and screen building, the grit building, Primary Clarifier Nos. 1 and 2, Oxygen Reactors Nos. 1 
and 2 and Secondary Clarifiers Nos. 1, 2 and 3.   

Additional investigation work is required at the concrete dry well wall of the raw water pump 
chamber and for all four oxygen reactors.  This work should be scheduled immediately as it is 
important to continued plant operation and may impact the usability of the existing infrastructure 
for the new treatment system.  No work is required at the odor control stack. 

The interior condition of the high purity oxygen (HPO) tanks is unknown.  Since the HPO tanks 
are intended to be reused for wet weather disinfection reasons, and possibly for biological 
phosphorus removal in the future, their interior condition needs to be known to determine and 
establish how much restorative work, if any, may be required before these tanks can be 
repurposed.  Scheduling and detailing of a work plan needs to be coordinated with the Program 
Team as soon as possible to permit the work to be completed in a planned and orderly fashion 
within seasonal constraints.  

RISK ANALYSIS AND MITIGATION STRATEGIES 

A workshop was held with the Program Team and Stantec on December 5, 2011 to identify 
project risks related to the delivery of the preliminary design and to determine mitigation 
strategies.  The key project drivers identified through the workshop were cost certainty, lowest 
whole life costs and schedule.  Risks have been identified and ranked according to the 
likelihood and the severity of the consequence if the risk event were to occur.  The outcome of 
the risk analysis workshop is expressed as a risk matrix working document that identifies the 